For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 1 of 18

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

ELECTRIC START ASSEMBLY

Il--llﬂ W\
kmé
i

"

. (.

\ VAR
AN W@

.

3 Y |

L&

———
——————.

WWW.mymowerparts.com

/oY .




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)
ELECTRIC START ASSEMBLY

Page 2 of 18

Ref#  Part Number Qty S/P/F  Description
1 9234 0 F BATTERY
1A 9462 0 CAP-YELLOW
1A 9248 0 CAP-BATTERY WHITE (PONY)
?1B 9009 0 S  TUBE-VENT BATTERY/HSE
2 9296 0 CABLE-BATTERY
3 1475 0 TUBING-RUBBER (PLASTIC)
4 9224 0 CLAMP (SMALL)
4A 9391 0 CLAMP-VENT TUBE 9/16 OPC (LARGE)
5 9703 0 SCR-HHC 5/16-18X.75 GR 5 ZP
6 9826 0 NUT-HEX 5/16-24
7 9912 0 WASHER-LK .312 ZP
8 1959 0 KIT-SOL W/HDW (INCL. NUTS & WASHERS
FOR CABLES & WIRES)
9 9552 0 S SCR-HWH 1/4-20 X .5 STH
10 2613 0 F  HARNESS-WIRE 3.5
11 9265 0 S TIE-TWIST LOCK
12 9230 0 KEYSWITCH W/KEYS
13 9243 0 KEYS(1 PAIR) FOR SWITCH
14 9392 0 CABLE-BATTERY 13.5"
15 9809 0 NUT-HH M10-32X.125
16 9921 0 S WASHER-EXTERNAL TOOTH 1
17 9910 0 WASHER-LK .25 ZP
18 9800 0 NUT-HEX 1/4-20 ZP
19 11361 0 F HDW PKG-BATTERY TERMINAL
20 9566 0 SCR-CARR 1/4-20X1.25
21 20859 0 PLATE-KEYSWITCH W/DECAL (INCL.
#20820 DECAL)
22 9704 0 SCR-HH 5/16-18X1.0 G5 ZP
23 20837 0 S BRKT-BATTERY OPC PNT
24 20820 0 DECAL-KEYSWITCH
25 9255 0 BOOT

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 3 of 18

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

ENGINE PULLEY & BELTS

\\J(

uum\
m... ar ./ w
-3 AET / z\ ).m
\“ﬁw.. AR

v

\&

,Irlmll

”
/ / 2 AN A
/_ |\
\\A\V\ 4 .rnuwvr..im/ \\N / V \.\um\ _5”. i /v‘a Jv
o X \\ “\ ~/ \.H-\l “\--[--. ..-----a-..wm_m--n@h-m 46 | ]
\ / \\ A V / e-/ A
f.‘ e’ ® &
I rlll..f\‘Nlll\ H o M”,// . \ \\\WWV
© // ““W\
X
../ "

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773) Page 4 of 18
ENGINE PULLEY & BELTS
Ref#  Part Number Qty S/P/F  Description
1 20754 0 BRKT-ENG LT P4
2 20755 0 S  BRKT-ENG RT PNT
3 20673 0 S PAN-ENG BRKT PNT
4 9575 0 SCR-HFLK 5/16-18X.75 ZP
5 9912 0 WASHER-LK .312 ZP
6 9703 0 SCR-HHC 5/16-18X.75 GR 5 ZP
7 9801 0 NUT-HEX 5/16-18 ZP
8 9768 0 SCR-HH SEMS 10-32 X .5 ZP
(W/PERMANET WASHER)
9 O 0 ENGINE, TECUMSEH, 6HP RECOIL START,
MODEL H60, TYPE 75505N SOLID STATE
ELEC. IGN.
9 O 0 ENGINE, TECUMSEH, 6HP RECOIL START,
MODEL H60, TYPE 75506N SOLID STATE
ELEC. IGN.
10 9022 0 BELT-V REV DR ECONO (SEE V-BELT
BELOW)
11 2477 0 PULLEY-REV MACH
12 9561 0 S SCR-SS 1/4-20 X .25 (SECURES REVERSE
ENGINE PULLEY)
13 9361 0 S KEY-WOODRUFF #5
14 20565 0 BELT-V GROOVE FWD SMFRAME (SEE
V-BELT BELOW)
15 2476 0 PULLEY-ENGINE MACH
16 9549 0 SCR-HH 3/8-24X1.0 G5 ZP (SECURES
FORWARD ENGINE PULLEY)
17 9925 0 F WASHER-.994X.413X.145
18 9301 0 S KEY-.188 SQX1.0
19 50141 0 SPACER-.937X.755X.938
20 1138-2 0 S  SHIM-1.0X.7656X.031
21 20555 0 GUIDE-BELT FWD
22 9573 0 S SCR-HWH 1/4-20 X .75 STH
23 9900 0 WASHER-FLAT 1/4 SAE
24 2605 0 COVER-W/DECALS-ECONO OPC (INCL. 28
& 30)
25 9848 0 NUT-HFLK 5/16-18 ZP (WHIZ-STYLE)
26 20654 0 GUIDE-BELT REV PNT
27 9552 0 S SCR-HWH 1/4-20 X .5 STH
28 2581 0 DECAL-BELT CHG ECONO OPC
11019 0 KIT-BELT ECONO (INCL. #20565
FORWARD & #9022 REVERSE BELTS)
29 20821 0 DECAL-STARTING STABIL
30 20818 0 S DECAL-BELT COVER OPC

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 5 of 18

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

FORWARD/REVERSE IDLER ASSEMBLY

--,.,w_.wv

"

/

_ , ,.
WA NN
] / /

\

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

FORWARD/REVERSE IDLER ASSEMBLY

Ref#  Part Number Qty S/P/F  Description
1 9837 0 S  NUT-LOCK 3/8-16 NYLON zP
2 20513 0 BUSHING-.54X.38X.08
3 9460 0 IDLER-REV
4 9193 0 PULLEY-FWD IDLER
5 1113-1 0 S BUSHING-.5X.375X.3
6 9338 0 S  PIN-CLIP .08
7 9900 0 WASHER-FLAT 1/4 SAE
8 9801 0 NUT-HEX 5/16-18 ZP
9 9912 0 WASHER-LK .312 ZP
10 20545 0 S WASHER-#.75X.32X.09 ZP
11 9479 0 S BUSHING-.438X.323X.712
12 20657 0 ARM-IDLER FWD PNT
13 20760 0 IDLER-REV
14 1492 0 S  SPRING-.436 X 3.25
15 20517-01 0 LINK-FWD
16  20517-02 0 LINK-REV
17 9340 0 PIN-CLEVIS .375X.719 ZP
18 20751 0 MOUNT BAR-PNT (20691)
19 9741 0 S BOLT-HH 5/16-18 X 2 G5 ZP
20 20842 0 S  SHIFT BASE-OPC PNT
21 20553 0 S SPACER-.88X.385X.09 ZP
22 9515 0 RING-KLIP .500 ZINC
23 20546 0 S WASHER-#.88X.51X.063 ZP
24 20838 0 S BELLCRANK-OPC PNT
25 9712 0 SCR-HH 3/8-16X1.25
26 20506 0 PIVOT-ROD
27 20532 0 S  BUSHING-.5X.38X.4
28 9704 0 SCR-HH 5/16-18X1.0 G5 ZP
29 9807 0 NUT-H/LK 3/8-16
41 1 UNKNOWN

WWW.mymowerparts.com

Page 6 of 18



Page 7 of 18

||||| o
.

P

kw G . |

St
it ‘\

7
/
7

\

!4
/
L L

2

\./

1o

.

e 38

TR
\

£

.y

[/

y \\nﬂr B8

4

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

HANDLE BARS & CONTROL LEVERS

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)
HANDLE BARS & CONTROL LEVERS

Page 8 of 18

Ref#  Part Number Qty S/P/F  Description
1 2619 0 ASSM-HANDLEBAR W/GRIPS (INCL. 2-5A)
2 9125 0 S GRIP-H/BAR SMOOTH
3 2558 0 DECAL-CONTROL PANEL
4 9251 0 BUSHING-NYLON (PART OF OPERATOR
CONTROL PANEL)
5 20703 0 ASSM-STUD H/B
5A 9955 0 S WASHER-1.0X.38X.375
6 20753 0 PLATE-HANDLEBAR ADJUST
7 9711 0 F  SCR-HH 3/8-16X1.0 G5 ZP
8 9904 0 S/IF WASHER-FLAT 3/8 SAE
9 9837 0 S/IF NUT-LOCK 3/8-16 NYLON ZP
10 9338 0 S/F PIN-CLIP .08
11 20830 0 ROD-REV W/GRIP OPC (INCL. GRIP,
#9198)
12 9198 0 GRIP-CONTROL ROD
13 9442 0 S CABLE-WHEEL CLUTCH OPC (INCL. 14)
14 9057 0 S KNOB-WHEEL DRIVE CABLE
15 9826 0 NUT-HEX 5/16-24
16 9709 0 F  SCR-HH 3/8-16X.75 G5 ZP
17 9913 0 F  WASHER-LK .375 @ DEPL
18 9445 0 CABLE-THROTTLE ECONO OPC
19 9202 0 S/F  TIE-RED (PLASTIC)
20 9212 0 S KNOB-THROTTLE CABLE
21 9722 0 SCR-RH M10-32X.5 MACH
22 9909 0 WASHER-LK M10
23 9809 0 NUT-HH M10-32X.125
24 9390 0 S GRIP-PADDLE SM FRAME OPC
25 20863 0 S BAIL W/GRIPS OPC (WITH TWO GRIPS,
#9390)
26 2620 0 ASSM-ADJUSTMENT OPC (INCL.
27-30,38-39)
27 9532 0 S  RING-KLIP .500 ZINC
28 20808 0 S ADJUSTER-RT SIDE OPC
29 20809 0 S ADJUSTER-LT SIDE OPC
30 9059 0 S  SPRING-ADJUSTER OPC
31 9522 0 WELDNUT 5/16-18
32 9386 0 RING-KLIP .188 DIA
33 20831 0 S ROD-CONTROL OPC
34 9388 0 ASSM-PIN & CLIP (SMALL FRAME)
35 9431 0 SPACER-#10 SPLIT
36 20806 0 S BRACKET-BAIL OPC
37 20805 0 SWIVEL
38 9432 0 BUSHING-.5X.334X2.88
39 9973 0 WASHER-.75X.51X.06 ZP
40 9664 0 SCR-HH 1/4-20X1.5 G5ZP
41 9811 0 NUT-LK 1/4-20
42 9582 0 SCR 10-32
43 9853 0 S  NUT W/LKWASHER #10-32 ZP

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 9 of 18

\
,”"lw o
/ m.mrarus-...ac._.acau-.xn \\ / p 4
P \\‘ \ \, .
/.\\ M / Vv.. A W—"|
A & / v 7
/, /// // \\\.y 7 o, M./ m__-gllvmmv _““
A N .\\“““m / \I ) /&
&N A \hmn S mn“\ ” / YT /S o u
o W/VA\VAm \““\ /V_A._.‘\)/”” \\ //// aﬂﬂr \\ \ /
\\“m““wmmwwim, ’ /m,/, / /H/ %
T - -~
y/ A\, N\ o3
MO/ \‘\\ ““_\ \\\\ /// ’ﬂ“Jv \‘.. “ unamamy, /,//I ”/
~ /. AV . N AR N
w \\ \“‘\ \\\ .,_ /V.ﬂﬂkﬂn“\\\. A” //Hlﬂlll..u ....ANI-IMIAIIV
S 7/ NPAN N
2 ([ / N \Y A\ ¢ % Y \
: )\ N VP=s N
\ "4 Iyo AN \
% / / ,, L \ /o \ //
S \
S \
L /,,
= \
%) \
C N
: V7N f
—~ fV\ ‘un““n "M” i
o , 'y A\ & / \
e K () E |
@ MWW,I...IIIIIIIAM“ /’/ \ “\ \\ m_\m \_ n--JI V \“: I \\
L Al Ry \£ s l“““ \\ ‘
n - Y, / s Iﬂf!{l\‘”m M \_\ ‘\
4 , J Nssz=\ 7 /
. N e /
A
w = o \ ‘““““\ \
z W / 74 /
&) \\\ \\ \
O VA w0
S = - /4
w N <&
=8 \
S I ﬁ”mw ...... e

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

HOOD & DEPTH

Page 10 of 18

Ref#  Part Number Qty S/P/F  Description
1 2621 0 HOOD W/DECAL ECONO OPC (INCL.
DECALS #20816, 2608, AND 20814)
2 9913 0 WASHER-LK .375 @ DEPL
3 2527 0 S BRKT W/ROLL PIN (9308)
4 9703 0 SCR-HHC 5/16-18X.75 GR 5 ZP (BRACKET
TO BEARING CAP)
5 9912 0 WASHER-LK .312 ZP
6 9734 0 SCR-HH 1/4-20X1.0
7 9384 0 S  SPRING-TORSION
8 9534 0 S  SPACER-.250X.343X.375
9 9308 0 S PIN-ROLL .25 X 1 (SPIRAL)
10 1117A 0 S DEPTH REGULATOR W/KNOB (INCL. 11 &
12)
11 9120 0 S RING-TOLERANCE .5325 ID
12 9119 0 S  KNOB-CONTROL (INCL. 11)
13 9712 0 SCR-HH 3/8-16X1.25
14 1113-1 0 S  BUSHING-.5X.375X.3
15 9802 0 NUT-HEX 3/8-16 ZP
16 20775 0 S DRAG BAR-BENT
17 20816 0 DECAL-HOOD OPER INST OPC
18 2608 0 DECAL-LOGO (MODEL NAME DECAL)
19 9553 0 S SCR-HWH 5/16-18 X .5 STH
20 9552 0 S SCR-HWH 1/4-20 X .5 STH (ATTACHES
HOOD TO DEPTH REGULATOR BRACKET)
21 20814 0 DECAL-TINE WARN SM FRAME
22 9811 0 NUT-LK 1/4-20

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 11 of 18

'l&
 N— ..“ (%)
\ / h_mq..mum .n\ vmmuvmvl
7, 7\ ON ,_amm ) ,,.
\._..I v vw,ia.._..i..wnuunuur
m &

WWW.mymowerparts.com

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

MAIN DRIVE SHAFT & GEAR ASSEMBLY




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773) Page 12 of 18
MAIN DRIVE SHAFT & GEAR ASSEMBLY
Ref#  Part Number Qty S/P/F  Description
1 1714 0 S KIT-BRG CONE&RACE-DRIVESHAFT

(FRONT OF DRIVE SHAFT)

2 20718 0 S GEAR-SPUR 30 TEETH
3 9301 0 S KEY-.188 SQX1.0
4 10360 0 F  KIT-DRIVESHAFT
5 1224-1 0 S/IF SHIM-1.75X1.5X.01
5 1224-2 0 S/IF SHIM-1.75X1.5X.03
5 1224-3 0 S/F SHIM-1.75X1.5X.005
1325C 0 S/IF SHIM SET-DRIVESHAFT-HORSE
6 9655 0 S  SCR-HH 5/16-24X.75 G5 ZP
7 9944 0 S/IF WASHER-.827X.331X.098
8 9301 0 S KEY-.188 SQX1.0
9 20507 0 F  PULLEY-TRANS MACH
10 1440 0 S WASHER # .875 X .65 X .06
11 9600 0 SEAL-PINION SHAFT PT/85030/00
12 9500 0 S  RING-RETAIN EXT .707 ID (SNAP RING)
13 9953 0 S WASHER-1.022X.752X .059
14 9428 0 S  BUSHING-1.24X.75X1.8 GRVD
15 9677 0 S  SCR-SS 5/16-18X.375
16 20791 0 S  SHAFT-PINION(P-V)
17 20792 0 S  GEAR-PINION P/M
18 9093 0 S RING-BOWED EXT .461 ID
19 20799 0 S/IF PINION W/GEAR&SNAP RING
1360A 0 OIL GEAR LUBE 2 QT 140WT
1901964 0 OIL GEAR LUBE S1 QT 140WT

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

é

iy e m‘m

mwni!u-uu-m_.

g /ﬂ N

~
‘

a('

o

5——

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

TINES & WHEELS

(e0]
—
S
(92
—
m o L
a8 H v/
M“m. o, A_r _
S,
id A = Sy,
= “llﬂmu‘rltun. \\\.. UA p ml n““n Vﬂﬂ
s [~ S\ K™
i ™~ \ wa /.l m ...\\_,
m}// P / .nnﬂw“/,.v; . " ..mmw
A g ) -
N AYAA . ¥
—f. /

[}

WWW.mymowerparts.com

i3] nw o~ M
w B [ 3k




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

TINES & WHEELS

Page 14 of 18

Ref#  Part Number Qty S/P/F  Description
1 9711 0 SCR-HH 3/8-16X1.0 G5 zZP
2 1270-2A 0 S/IF TINE-BOLO RT W/HDW
3 9802 0 NUT-HEX 3/8-16 ZP
4 9913 0 WASHER-LK .375 @ DEPL
5 9761 0 SCR-HH 3/8-16X2.00 G8 (HOLDER TO
TILLER SHAFT)
6 9807 0 NUT-H/LK 3/8-16
7 1270-1A 0 S TINE-BOLO LT W/HDW
8 2479 0 F  WELD-TINE HOLDER ECONO
1348 0 F  TINES-BOLO HORSE/PONY/ECONO
10802 0 S/IF TINES-CUSTOM TILLING
2475-1 0 S/F TINE-HARD FACED LT
2475-2 0 S/IF TINE-HARD FACED RT
9807 0 F NUT-H/LK 3/8-16 (USED IN PLACE OF
ITEM #3 & 4 WHEN USING CUSTOM
TILLING TINE KIT.
9 2483-01 0 ASSM-WHEEL TIRE LT (15-20 LBS AIR
REQ'D)
10 2483-02 0 ASSM-WHEEL TIRE RT (15-20 LBS AIR
REQ'D)
11 9380 0 S PIN-CLEVIS
12 9338 0 S  PIN-CLIP .08
13 2484 0 WEIGHT-WHEEL
14 9698 0 SCR-HH 3/8-16X3.5 G5 ZP
15 9849 0 NUT-SQ 3/8-16
16 9913 0 WASHER-LK .375 @ DEPL
2482 0 TIRE-13X5.00X6 ECONO (TIRE ONLY)
2705 0 RIM-WHEEL 6" GRAY (WHEEL RIM ONLY)

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 15 of 18

/ ,
£ kl:i.-[....oo_ 3 ;mn\

g

R

L Lo |
) Bl = 4

il T
LX*

—

“_,Hmw A .

o™
N~
~
Al
™
o
o
L
A_.
3
[e0]
8
o
o
LLl
: YA i i. |
< o SE Be:Y =0
w\m Y= _.wmm_m. mmm----- \w g_,, - m“\ \Y‘np.a.u“_* umm_ _“._nm r. b
W _m_mL ﬁ.\ ...“,far .M“hﬁ\ _ __.__A..-Amnn\‘ y_ '
o< | f—4 nuuu\._,_u ..__v., X A , pomy
o % - .|I....AA.A/ V \ " vy A\n mm vr v v- nt_\ b V‘u_
55 /AN ; ® X
g A/ A ) h_“m.\A, \ ¥e \
)< S TACh, > \
N L _m. V4 - \w .A \ )
m n 74 .Ammnwv \
S N7
23 n S
b Q)
2} 1 m my..u.w 4
g e A
o /e
% — nw._ L] /

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773) Page 16 of 18
TRANS. HSG. & SEALS/GASKETS
Ref#  Part Number Qty S/P/F  Description
1 9621 0 S  SEAL-OIL WHEELSHAFT
2 9726 0 S  PLUG-PIPE 1/4 NPT
3 9912 0 WASHER-LK .312 ZP
4 9703 0 SCR-HHC 5/16-18X.75 GR 5 ZP
5 9600 0 SEAL-PINION SHAFT PT/85030/00
6 20692 0 COVER-TRANS
7 20694 0 S GASKET-TRANS COVER
8 20778 0 HSG-TRANS P5 A UNIT (INCL. ONE #9429
REAR BEARING RACE)
9 9467 0 S PLUG-OIL FILL 3/4-10
10 20756 0 PLATE-CABLE MOUNT PNT (FOR WHEEL
DRIVE CABLE)
11 9623 0 SEAL-TILLER SHAFT
12 9780 0 SCR-HH 1/4-20X.625
13 10812 0 F COVER-RTH W/SCRS&RACE
14 1129-1 0 S  GASKET-TILLER COVER (FITS ALL
COVERS)
15 9773 0 SCR-HFLK 1/4-20X.875
16 1115 0 CAP-REAR #1115
17 1124-2 0 S GASKET-BRG COVER
18 20695 0 COVER-FRONT BEARING
19 20693-2 0 GASKET-FRONT COVER-.010
20 10358 0 F  GASKET SET-P4
21 10813 0 F  OIL SEAL SET-PONY V
22  4921-1 0 DRIVER-PLASTIC (USE WITH PART
#4921-2)
23  4921-2 0 SEAL-DRIVER PILOT (USE WITH PART
#4921-1)
24 4921 0 F  KIT-DRIVER
25 0 0 F  WASHER - NYLON, NON REUSEABLE (SEE
P/N 10148)
10148 0 OBS-KIT NYLON WASHER (INCL. EIGHT
NYLON WASHERS, #25)
1360A 0 OIL GEAR LUBE 2 QT 140WT
1901964 0 OIL GEAR LUBE 1 QT 140WT

WWW.mymowerparts.com



Page 17 of 18

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

WHEEL & TILLER SHAFT ASSEMBLY

E_, /A " ,
\ / m“m-._.v.v e el \
R G
Mo f14 1%, 5

\

— _ ._Am\mmwém
(
\I/ _MN — -

Klﬂl““ ‘\--

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

6511 ECONO-HORSE(6HP) OPC (S/N E0008844-E0032773)

WHEEL & TILLER SHAFT ASSEMBLY

Page 18 of 18

Ref#  Part Number Qty S/P/F  Description
1 9621 0 S  SEAL-OIL WHEELSHAFT
2 9511 0 S RING-HEAVY EXT .906 ID
3 1166-1 0 S  SHIM-1.375X1.015X.062
1166-2 0 S  SHIM-1.375X1.015X.030
1166-3 0 S  SHIM-1.375X1.015X.015
1166-4 0 S  SHIM-1.375X1.015X.010
4 1086 0 S BUSHING-1.25X1.005X1.5
5 2494 0 S  WHEELSHAFT W/KEY
6 9373 0 S KEY-HI PRO .25X1.312
7 20535 0 GEAR-WORM 46 TEETH MACH
8 9935 0 S WASHER-1.468X1.016X.062
9 20712 0 S CLUTCH-MACH
10 20699 0 WELD-ECCENTRIC
11 1442 0 S PIN-375X.72
12 9055 0 S  SPRING-.850 X .875 LONG
13 9622 0 S  SEAL-OIL ECCENTRIC
14 20757 0 LEVER-CABLE ADJ PNT
15 9743 0 SCR-HH 1/4-20X.5 GR5 YEL
16 10805 0 BEARING CUP & CONE (W/RACE)
17 20798 0 SHAFT W/KEY (TILLER)
18 1104 0 S KEY-WOODRUFF .25X1.12
19 20776 0 GEAR-TILLER MACH
1360A 0 OIL GEAR LUBE 2 QT 140WT
1901964 0 OIL GEAR LUBE 1 QT 140WT

WWW.mymowerparts.com



